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Radiology:  Diagnostic Ultrasound
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This section describes policies and guidelines for billing diagnostic ultrasound procedures.

Ultrasound of the Sinuses
Ultrasound of the sinuses is not a Medi-Cal benefit.  Claims for CPT-4 codes 76536 (ultrasound, soft tissues of head and neck) and 76999 (unlisted ultrasound procedure) are not reimbursable when billed with a diagnosis of acute sinusitis (ICD-9-CM codes 461.0 – 461.9) or chronic sinusitis (ICD-9-CM codes 473.0 – 473.9).

Ultrasound of the Breast
Ultrasound of the breast (CPT-4 code 76645) is a Medi-Cal benefit for the diagnostic evaluation of the breast.  CPT-4 code 76645 covers reimbursement for either a unilateral or bilateral ultrasound, including B-scan and/or real time with image documentation.

Ultrasound of Infant Hips
Reimbursement for codes 76885 (ultrasound of infant hips, real time with imaging documentation; dynamic [requiring physician manipulation]) and 76886 (…limited, static [not requiring physician manipulation]) is limited to twice per year to any provider for the same recipient.

Ultrasound:  Pelvic,
Claims for CPT-4 codes 76830 (ultrasound, transvaginal), 76856 

Non-Obstetric
(ultrasound, pelvic [nonobstetric], real time with image documentation; complete) and 76857 (…limited or follow-up [eg, for follicles]) are not reimbursable when billed in conjunction with the following ICD-9-CM diagnosis codes:

	630 – 633.99
	V23.9

	640.00 – 663.93
	V28.0 – V28.9

	V22.0 – V23.7
	V61.5 – V61.7

	V23.81 – V23.89
	


Ultrasound:  Spinal Canal
CPT-4 code 76800 (ultrasound, spinal canal and contents) is reimbursable for recipients 5 years of age or younger, for up to two procedures per calendar year for the same recipient, any provider.  Code 76800 is reimbursable only when billed in conjunction with one of the following ICD-9-CM codes, and must be documented in the Diagnosis or Nature of Illness or Injury field (Box 21)/Principal Diagnosis Code field (Box 67):

	324.1
	741.93

	685.1
	751.2

	741.9
	756.13


Failure to document the appropriate ICD-9-CM code will result in claim denial.

Reimbursement for additional procedures (more than two per calendar year) will require a Treatment Authorization Request (TAR) with medical justification.
Codes Billed With Modifier 26
The following radiology procedure codes are 100 percent professional services and must be billed with modifier 26 (professional component).

CPT-4 Code
Description

76998
Ultrasonic guidance, intraoperative
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